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Radio system you'll need :

5channel
with
3 servos

] = MVVS 3,5/1400 Sport

STV 3S Lixx 2-3,3Ah

Neni-li uvedeno jinak, vsechny
necznacené miry jsou v milimetrech
UNLES STATED, ALL DIMENSIONS

ARE IN MILIMETERS
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02025 GB-USA PART LIST
Part # Part name Material, dimensions Loose | In bag
buiilding instruction 01 -
1 fuselage fibreglass 01 -
1-1 engine mount fibreglass 3mm - 01
1-21 elevator servo tray wood 10 x 10 x 14mm - 02
2 wing foam core-balsa 02 -
2-1 aileron foam core-balsa 02 -
2-2 wing screw M4 x 12mm - 02
2-21 centering pin steel @3 x 30mm - 01
2-23 winglet fibreglass 02 -
2-24 winglet fixing dowel @3 x 30mm - 04
2-25 centering pin fibreglass @4 x 45mm - 02
2-3 nut M4 - 02
2-31 nut mount plywood 4 x 35 x 48mm - 01
2-4 servo mount polyurethan 13mm - 04
2-41 wing servo cover ABS plastic - 02
2-5 aileron pushrod steel @1,8mm - 02
2-6 clevis MPJ 2110 - 02
2-8 aileron horn fibreglass plate 1,5mm - 02
24 wing joiner steel @5 x 150mm - 01
3 horizontal stabiazer balsa assembly - 02
3-2 stabilazer support plasic - 01
3-3 axle steel @3 x 17mm - 01
34 stabilazer fixing screw nylon M4 x 10mm - 01
3-5 elevator link steel M2 x 180mm - 01
3-6 screvi-lock pushrod MPJ 2756 - 1
3-7 Clevis metal M2, nut M2 - 01+01
4-3 closing strip balsa 5mm - 01
6 canopy fibreglass 01 -
6-2 canopy fixing fibreglass @2 x 150mm - 01+01
6-21 mount pywood 3 X 6 X 12mm - 02
7 stickers -
RECOMMENDED EQUIPMENT
Pieces Item No.www.topmodelcz.com
transmittel| 5 channel
reciever 5 channel
servo HS-82MG 2 for ailerons 1HI7297
1 for elevator 1HI3085
motor MVVS 3,5/1400 SPORT 1 2042
controler XREG 60 1 099REG60
spinner @40;5;8 1 201521
|_propeler CAM Carbon 10x7" 1 723431
battery | Hyperion G3 VX-3S 2600mAh 1 HP-LG 335-2600-3S
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childem under the age of 14.
Incorrect use of this model could cause material damage or personal injury. You are fully
responsible for your actions when you use this model.
Fly at a safe distance from occupied zones. Before switching on the radio, be sure, that no
one else is using the same frequency as you!
Before first take-off check up please the center of gravity, the sense and size of the control
surface angle and if model aeroplane parts aren 't crooked. The reparation is possible
through the use of hot-air dryer.




02025 CZ OBSAH STAVEBNICE
Cislo # Nazev Materidl, rozméry Voiné |V baltku
stavebni navod 01 -
1 trup sklolminat 01 -
1-1 motorova prepazka skiolminat 3mm - 01
1-21 drzak serva VOP ipa 10 x 10 x 14mm - 02
2 kridlo polystyren-balsa 02 -
2-1 kridéka polystyren-balsa 02 -
2-2 uchyceni kiidla Sroub M4 x 12mm - 02
2-21 aretacni kolik ocel @3 x 30mm - 01
2-23 koncovy oblouk laminat - 02
2-24 | fixace koncového oblouku smrk @3 x 30mm - 04
2-25 aretacni kolik kminat @4 x 45mm - 02
2-3 matice kridla Al M4 - 02
2-31 podlozka matice prekizka 4 x 35 x 48mm - 01
2-4 drzak serva polyuretan 13mm - 04
2-41 krytka serva ABS - 02
2-5 tahlo kridélek ocel @1,8mm - 02
2-6 koncovka tahlka MP] 2110 - 02
2-8 paka kridélek skiolaminat 1,5mm - 02
24 spojka kridla ocel @5 x 150mm - 01
3 VOP balsa konstrukeni 01 -
3-2 loze VOP plast - 01
33 Cep bze ocel @3 x 17mm - 01
3-4 Sroub vysSkovky nylon M4 x 10mm - 01
3-5 tahlo vysSkovky ocel M2 - 01
3-6 koncovka tahla MPJ 2756 - 01
3-7 koncovka tahla kovova M2, matice M2 - 01+01
4-3 steven balka 6mm - 01
6 kabina sklolaminat 01 -
6-2 uchyceni kabiny laminat @2 x 150mm - 01
6-21 podlozka prekizka 3 x 6 x 12mm - 02
7 obtisky -
DOPORUCENE PRISLUSENSTVI
Kusi Obj.¢.www.topmodekz.com
vysilac 5 kanal
piijimac 5 kanal
servo HS-82MG 2 pro kridéka 1HI7297
DY MOND D60 1 pro vyskovku 1626
motor MWVS 3,5/1400 SPORT 1 2042
requlator XREG 60 1 099REG60
kuzel @40;5;8 1 201521
vrtule CAM Carbon 10x7" 1 723431
akumulator| Hyperion G3 VX-3S 2600mAh 1 HP-LG 335-2600-3S

Pfed prvnim startem zkontrolujte jestli nejsou dily modelu zkrouceng. Naprava je mozna pomoci horkovzdusné pistale.
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- T Pfistani - 15 - 18mm
Landing

15 - 18mm
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7 - 9mm
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Thermik
9-11mm
———— —__— a
e O 9-11 mm EXPD 10%

Pfistani - 0,5-0,7mm
Landing




